

TEL: (661) 257-1437 FAX: (661) 257-2411

Customer: Lawrence Berkley Test Date: 4-27-2007 Work Order: 34430 Material: Panel Page 1 of 4

			Maximum	Maximum	Poisson's		Ultimate
Specimen	Width	Thickness	Load	Stress	Ratio	Modulus	Extension
	(inches)	(inches)	(pounds)	(psi)		(psi)	%
1	0.525	0.0270	2,607	183,900	0.015	5.7E+07	0.35
2	0.544	0.0275	2,502	167,200	0.015	5.6E+07	0.31
3	0.521	0.0263	2,262	165,200	0.015	5.1E+07	0.33
			Average :	172,100	0.015	5.5E+07	0.33

This report applies only to the sample(s) tested and is not necessarily indicative of the quality or condition of apparently identical or similar products. As a mutual protection to clients, the public and Pacific Testing Laboratories, Inc., this report is submitted and accepted for the exclusive use of the client to whom it is addressed and upon the condition that it is not to be used, in whole or in part, in any advertising or publicity matter without prior written authorization from Pacific Testing Laboratories, Inc.





